VISHEK MFG. LLC

112 SOUTH SECOND STREET
PO BOX 185

VISHEK, ND 58495-0189
PHONE 701-452-2449

FAX 701 452 4292



GENER AL MAIN FRAME

PAGE D

7Y,

HITCH PIN 1[-1/8"

ISR 1710

SUPPIRT PLATE

DESCRIPTIIN

)| 10/4

TTFHIPART NI,




1801 CRANK, RITCH JACK 107909 AG HITCH
1799 PIN,RITCH JACK g g
YfBOO HITCH JACK MOUNT

WELD ON

1803 HITCH JACK COMPLETE

10493 VELD DN BRACKET @
105109 .
PIN, 1 X 7 14
105364
° ° @/ WRENCH SHIRT /
0T SHOM

— 105365
O o WRENCH LONG 105404 COTTER PIN 3/8 X 2
106053 WASHER 2 0D X 1 ID X 1/4

) &)

PAGE @



oP INDLES

106159-10 BOLT
90" MODEL 93N 22'- 26!
MODEL Y2000 16'- 19-1/2'
L =ui]| [T
@ 106992-8 BOLT
45" MODEL 932N 14" - 16'

T
10683910 BOLT

4 1816 M.F. RUNNING GEAR ENOCAP| 2
2 2026 WEAR SLEEVE 2
| 10964/ WEAR SLEEVE 2
3 SEE RIGHT SPINDLE 2
TEM[  PART NO. DESCRIPTION aTy.

40" MODEL Y2000 12/
[ Tmw
106840-10 BOLT
N 34" MODEL Y2000 12'



%PLETE HEB
8 BOLT HUB / ALL PARTS SHOWN

14 1103586 | 3/16 X I 1/2 COTTER PIN

13 | 3076 [BEARINGS, SEAL,DUST CAP,RACES
12 | 1527 | COMPLETE HIB

I [ 1550 [HBONYBBIT

10 | 103636 | STUD NUT 9/16-18NF

9 | 104213 | STLD BOLT 9/16-1BNF

8 | 1547 | DUST SEAL 25091

7| 1544 | INNER BEARING 3780

6| [541 | INNER CUP (RACE) 3720

5 | 1538 | OUTER CUP (RACE) 2720
4

3

2

1935 | (UTER BEARING 2790
1932 | SPINDLE WASHER WAL7
1931 | SPINOLE NUT 1-14

I | 1530 | DUST CAP 8502
ITEM PART NO. DESCRIPTION

REPAIR KIT INCLLOES ITEM 1,4,5,6,7 & B

@
10 BOLT HUB D
—B AL PIRTS SHWN 16 | 106460 |BOLT, 516 X 12" LONG

15 | 106459 | GASKET
14 | 106458 [ COTTER PIN 174 X 3* LONG
13 | 106457 |BEARINGS, SEAL,DUST CAP,RACES
12 | 10646 | (IMPLETE HIB
I1 | 10645 | HB ONLY 10 BOLT
10 | 106454 | STUD NUT 3/4-16 FLANGE
9 | 106453 | STUD BOLT 3/4-16
o[ 8 | 106452 | DUST SEAL CR30067
7
i
)
4
3
2

106451 | INNER BEARING 33585
106400 | INNER (1P (RACE) 33520
106309 | OUTER CUP (RACE) 453
106398 | [LTER BEARING 460
106397 | SPINDLE WASHER 3/8 X 3
106396 | SPINDLE NUT | 1/4-12
106335 | DUST CAP

EM PART ND. DESCRIPTION

=—

4 |

REPAIR KIT INCLLDES ITEM 4,5,6,7, B

PAGE D




16" SPACING

105303
[ CLAMP

/

105303
[ CLAMP
m———
7977
EFT HAND
| OMENT 107974
o LEFT HAND
ADJUST PLATE
107970
MUD SCRAPER
LEFT HAND
COMPLETE

PAGE

106820
RIGHT  HAND
ADJUST PLATE

107971
MUD SCRAPER
RIGHT HAND
COMPLETE

107973
RIGHAT HA
WELOMENT



102303
34" 1 CLAMP

105407
SCRAPER MUUNT

105414
SRAPER BLADE

O O Ol

PAGE ©®

1212
3/4" LOCKWASHER

1213
34" NG NUT



SPUOL SERAPERY

1079609
107968 SPOOL SCRAPER
SPOOL SCRAPER RIGHT HAND
LEFT HAND

PAGE D



13" SPACING

105303
I CLAMP

105303 932N
| CLAMP
108040
LEFT HAND
WELDMENT ' 108036
o o LEFT HAND
ADJUST PLATE
108037
108034 RIGHT  HAND
MUD SCRAPER ADJUST PLATE
LEFT HAND
COMPLETE

LESS L-CLAMP

108041
RIGHT HAND

WELOMENT

108035
MUD SCRAPER
RIGHT HAND
COMPLETE
LESS -CLAMP



[ | 1978 | TRANSPCRT LOCKUP BRACKET,PIN & CLIP
2 | 1920 | DEPTH CONTROL KIT, FOLR SEGMENTS

14 1104947] BILT, 172X J° 3 [ 197 [PIN, 172 X434

[5 [104946 ] NUT, 172" T0P LOCKK 4 [ 1980 [HAIR PIN CLIP

[6 11046541 PIN, [ 172 X4 1/4" o | 103255 | NUT, CYLINDER TLBE, 4 172'

18 1103225 | ROD WIPER 6 | 103245 | HEADGLAND, 4 172"

19 1103250 | BACK LIP RING 7 | 103246 | PISTIN, 4 172"

20 1103249 | [ RING B | 1904 [LOCK NIT, SHAFT, 1-14

21 1912 ROD SEAL I (1P 0 | 105398 [ CYLINDER, 4 12 X 3 V16

22 11908 [ RING 10| 105432 | BARREL ONLY

(id) 23 103248 PISTIN SEAL 1] 105433 [ R0 ONLY
24 1103247 | WEAR RING
= 25 104097 SEAL KIT 4 172"
—
ITEM |PART NO. DESCRIPTION

4 172" BRe X T 172" PINS

L) pigeeL 0y

CYLINDER (LESS PINS)

105997
[ | 172"

10399
[" SEGMENT

PAGF

[1)SHAFT ONLY

SEGMENT

DEPTH CONTROL KIT




109231
BEARING
31 SERIES

105230
BEARING HOUSING
319 SERIES

WIRE WEED WASHERS
10 GAGE- 105941

105284

BEARING STANDARD
32" R 36" BLADES

105260
1" [CLAMP

105240

\ /

3" NOTCHED

105911
END WASHER
JUTSIDE

N =

(0]

105425 //
NUT 2 374
INCLUDES SET SCREW

105277- 15" - 8 /16 DAL
106927- 18"~ 11 5/16 DAL
105822- 20"~ 13 5/16 AL

105276
SHORT HALF SPACER
35/8" AL

° 105378 LH
. 107977 RH
BEARING GAU
310 SERIES
105401

SCRAPER BAR BKT.

105426
GANG SHART 2 374"
SPECIFY LENGTH

105917
END WASHER INSIDE
NOT SAME PART AS OTHER END

105279 -15" SPACER

106928- 18" SPACER

PACE ()

105823- 20" SPACER



=
—
L
o

1978 [ TRANSPIRT LOCKLP BRACKET,PIN & CLIP

1920 [ DEPTH CONTROL KIT, FILR SEGMENTS

1979 |PIN, 172 X4 34"

1980 [HAIR PIN CLIP

NUT, CYLINDER TLBE, 4 12"

103245 | HEADGLAND, 4 12"

103246 [ PISTIN, 4 172

W OO 3| | | | LI PO| —
—
[=—1
=
o

JE R 100 [ LX T, ST, -1

— 105388 [ CYLINDER, 4 172 X 13 W16
10 | 104393 | BARREL ONLY
11| 104397 | ROD ONLY 2"
12| 104608 | LOLLY-POP
13| 104728 | NIT, [ 174"

o7 HLT, 7Y
CYLINGER (LESS PINS) o 10461 NI, 1727 TIP LK.
S L1044 | PIN 172 X4 14
105337 3 1103225 R0 WIPER
1 172" SEGMENT 9 1103250 | BACK LIP RING -346
20 (103249 | [0 RING -346
21 (1912 ROD SEAL U CUP
22 [1908 [ RING 214
23 1103248 [ PISTON SEAL
24 1103247 | WEAR RING
105996 2o [104097 | SEAL KIT 4 1/2" PHASING
1" SEGMENT TTEM PART NO. OESCRIPTION

SEAL KIT ONLY DEPTH CONTRIL KIT




	Page 1
	Page 1
	Page 1
	Page 1
	Page 1
	Page 1
	Page 1
	Page 1
	Page 1
	Page 1
	Page 1
	Page 1

